A—IN—)\J—T 01—
i EHEAE
HKS

BT I T EMEEIRBL T SN, XEFXTHEAMICBTBHRALEE,
ARBE, FTRISRTEHOABMAARETS

Sl A—/\—/\J)—7 00—
A & BEESM
31— F No. 70019—AS 111
A—p— - BHFE | X% AL T RRKR—Y CBA-ZC33S
TP UEA |KIAC
g H 20179 A~ 20204 4 A
- 2020 &5 AULEREERR

OBSEMDERIL 2020 F£5 ARELETOHDTY,
2020 £ 5 ALRICERIN-EFEMAOBERICOVTIE, BELORFTEETEHLELE LS,

IEESE E04511-522011-00 2020/9/10 #6RL Ver.3-1.02 (HMWi#EE. &58) (#) TyF-~— IR

FCHIC

COEFHKS R—N—R0—00—2BBEVLEIFOWEEERICHYNES TSNET, BT FIELTEMESEIC

KE L., BT TR TRIEIARECEBE SN TVLIARETFYREICTHEACIE S,

AEFEF FETSRIC DT BFA 2SN,

OAREFIAREFEREICIF T TV LEE, HEELZPMDODARIADBRPLEETERAICHLT 5HICF>TL
fEERWVEEEEEZREHELTVET,

OB EHRNIIFE=ZFNAEGRUVHEREZRFEALLIEICKYRTLBEFICONTIE, HUHTE—UZOEE
FAWMRETOTHLONLEHITTHRSFZSLY,

OAHRFFALTELI-EEL. RBEIERLUVENICHET I2ER. £/-. BEHELXFEHATEIIENTEL
WI EITkBEXFITOTFELTIE, —UDHEFTWV-LIMRET,

ORHRIE/ —VIIEMEEECEEINTEYES, / —IILEFBUNIEAFIH-5EE. REROEEE - &
BERUREMITDOVWTRIELZ LARET,

OFRAGIIAARAENTOEAZEMICEGT SN2 DTY,
This product is designed for use in Japan only.

OFREGDERRIINEREZED. WRDE-OFELKEREEZT I EAHYFET,

OAREEFELKBURTIENHBYETDOTARERERAEDESE THRCZELY,

O HAEMRCHEATRRUVARED TEXEBELORFTEFEFTHEREVEHLE LSV, BREFHKET HEE. BR
Z-a—FNo. - EHFERERK - TODUBRAEIXEITBEACIESL,

B2 ITDEE AUREFLKBSRBVVELELEDICTROEESEELTHRTLTIESN,
FETRTRENLSILBLEELFEAL. BEHRRUELEE~DABLALERLTVET,

B pepavamRELSEL. REEEEAS THEAHHHE

oy (FEEXBEREANREEASEROBEEADEA (AR
/NEFE nmxmporsngesnsga
UEAMHR E 1. SBMEMSRETHR SN MWAE (FIX 1. BWWARURE])

1




R

AES

BRI — MK LBEERDBBRULE - KKZHILET S0, ROZEEZFOTLESLY,
RN TIDIAF REFDE—ZFILERSN L THLEXRZIToTSEEL,
ARV EENTEEE BRLGEVWESICaRIZERF S THLTSESEL,

N = —
NEE
OAERDEBRFEAEHMERIZTHENT LS,
CERERALEZCEICEY. REODBEIVSUNENSETALHY ET,
F RROEREFRES BTNALHY ET,
O FEZEDHBFNT U UII—LRNDBREIFACHE (FTHMNTERELBWVEE) CTA>TWNWSIEEHE
BLTLESLY,
- KIETEBENLHYET,
@31 THIZEYNALHNELSICTOIREENMTTEWNTLESLY,
CEBYAIVUUICAYIVDUNRIET DEENAHY ET,

Oy FOEHEME/N—YUXMMIBELTHY FT. BITIHAIICER. REOEWI EZHRL TS,
@/ —TILI—YDRMFITERNLIEFA—H—HTOEBEEZLIRATHLTo>TLESL, BEENSFRIC
BWNMGEE, A—h—ITTITBALESLY,
ORHEFZDEHNIEEITT>TLRLEL, BELRY, BV av I EEZLGVTLCESL, BFTRROH
FEORRICEYET,
ORI+, 7y FMETEULRITETRERIHMTTLESL, DEUEICHMTETI &L RIL FD1 CEMNEE
BLET,
OHTIHEED =6, —BMICESN T/ —IA—VIFBIEFEBELEVLSICTRELTLEEL,
Ff-. /—TIIN—YERGFTAEE, BEZ TR FAVES TR THRIZIET—F 0T LTLEEL,

@N\T—TJO0—KRAEDT 4 L2 —DRBITEIZITH TS,

(ZHDBEZX)6,000 ~ 10,000km ZE7-I& 645A~124A

T 4L A—ILRIFEY TT, m RA—N\—N\J)—TJ0—F#|AT4ILFZ— (¢ 150)
KESETOAVTFUORITEERMRMET LETOTHEIITHELBEVDTLIEEL,
-BL. FAFERVREBICKYEGHHLIELRYETOT, FNRESICE>TIELEYMVILELYEICRDDIKHE -
BRESEOHLET,
XERDODAVTFUORERDE, REGOMENEETELWNEND, BEFEOI7704A—2€250E2Y
BODBFNTRAZREZERICRANTELGCAY ., TV VT, BiEF5IEFRITBALHY 9,

T RRALR

OARBMIE/ —TIIEWMEREICHESATEYFITH, EWEAOHEICLIVITIOA-FHARERE
(AFR 72 &) %5, BHHIHESE F-con 2 &) ZRAVNVBHEY T+ VDR EICLEIHEENHYET,

2 70019-AS111_3-1.02



N=YY X}

No LoE: # 2N ] No 2] % LN "5 No ff # AR e
72| (;) P ook 1| & | e (|17 AuTax (1] @

2 %,\Z};; 1 @b 1[4 vvaL—4|1 é o w2 |1 /D | L
3| TFHAKE |1 @ 1l Rk 1 % M6-30 | |19 ,;r‘;jj 2 @ o6
af 2RI <3> P 2| A |a ng w15 |[o]  ex |2| &m0
5| 2F—No.1 |1 13 X,jj;'{/’f 5 @ e [|21] 54597 [5| | L=150
6| 27 —No.2 |1[ 14 35;’, 6 Mo ||22| msmstenm |1 g

1| mmxr— (2| QF |seom|fis| 7707 (3] @D | we ||

8|lr—zv k2| Cop | o0 |[6|z7 o]l C{E}D 24

1.

fF 1 ik

J —JLIN—YES L
1) RyFUDIAFREF (=) hdr—TLE—

SFLZERSNLTSEE,

Q) TP UAN—FERHLTLESL,

(1)

IV hN—

&

70019-AS111_3-1.02




®

4

®)

(6)

M

8

2.

)

IT7HO)—F5—ZAhbd dFR—REFHRNTLE
S, (E2)

I770 A=t oY oaRy2EHLTLE
S, (E2)

R—RANRFERDBZD, TT7I9V—FT—XT v
NERSALTLCESL, (K2)

RILF2KZHNHL, T7ILAVE TF7HY—
FH—2Aa7ERS LTSN, (K3)

ABDAR—RNY FEESFL TS, (R3)

ITF7ON—FHT—RT7YINHLIF7IAA—4%
vHERALTLESL, (K2)

F v bAA—YERF
R—RN R0 EFERALTHEAR—XICHAAR
F—ZRFIFLTLESL, (M4, ®7)

I7704A—4 IF79)—F7—RT YN

Y

\

r—2x0O7

¢ 4KR—X

&2

__—ITFILAVE

I77U—T//////\\\

—2a7
RIL bk

EK]

_ ARRT—

R—RNU R #40—

70019-AS111_3-1.02



(2 T7I7A;(¢—2t2HD0OY VYT MIE) NI77A7 5 TR/4 FITEAAEHENESICLENALGESD
PIEICWS ZEZ#REEL. Y MN—YDMAERFZFERALTRMAITTLESL, COBEXERHMOHTEN
WESIZLTLEEL,

(#E41+ FJLD 2.0 ~ 3.ON-m{0.2 ~ 0. 3kegf-m}) (5. ®7)

I7JOA—%4 Caqf v rkR—RX ¢ 60 INJ)—2JO—FK{K

oY IT7HAF
i;L MIER—2R

< a e
% N @
RERX BIEE
, / \\ IS
R—R/N2 K #40 [ IF7I7A7ET4A W
I NA7 Ok g3
MER—R/INU R R— 2 440 G SRR N T

JANEY

IR BEOENALHYEFITOT,. T7704A—2tH /T —T70—KIK,
IF7HA R, T72720F78 T2/ FIZEREIZEZFLTLEELY,

NKD)—70—KKETITHA R, 7720758 T2184 T2 U2-Y< 2214 T
ERZERITEVNE S ITHAFIT TS EEL,
I770A—4

ARl =R N7

[T771 FomE-> IcRiTIT 5 | [T770A—5EUYORE S BT A

I727n MNOICHE>TLS BRESBHLTULS MOICHE>TLDB BREANHLTLS
o - IAps FELES #MHICHEo>TL BRIH LT L FMHICHE > TL BRIN G LT L
TaTs LR RTERED FAN PAN P AN PAN
o IZLTLESL,

(3) BERDARIL FEWLF=ASL., RT—No. 1 #BE}
[ZRfFFrL T ESL, (B6, ®7)

5 70019-AS111_3-1.02



@ FvbR=VERMFLTIESYL, (K6, ®7)

13

I7HA FOMEERERLTLEZEN

1. 89— 0—&fk
2. ITFIATHETRIAT
3. I7HAFK
4. Sadv rh—Z ¢ 60 13.2F7YvF Ty x N6
5 25— No, 1 14 FL—>Tyiw M6
6. 27— No. 2 15. 9525+ 9 b M6
7. AART— 20. EX M4
8. R—RNV K #40 G-1. IT7704—R+t>Y (ME)
9. k— R/ K #36 G-2. R—X (#1E)
1. R )L~ M6-30 6-3. h— RNV K (M)
12. )L~ M6-15 G-4. RIL b (M - BED) &7
(B) CEIZRT—No.2 #RfHTFLTLIEELY,
(E7. E8)
0 ()
X 8

70019-AS111_3-1.02



6) NT—7R—KEDRRTABEEFHLEVKS
ITMBEZROTLIEZIV, MENRE =6, R—
AN ERILEZEBEELTLEEL, ZOBR—
AN R RV EEHOHTELRNKSIZLTLE
Ly, (B10)

ZRRAR

NRI)—70—KREDKR—RN\NY FEFHEHDEIL, T
BORRIZKYFOITELXRBTEIHEELHY F
T (FSAN—ZRDBBTITHTT, Ry IRALUF
FANRAY T ELZLHOHEBIRFERALBEVTLES
LY POEBTERT DIEEEHEMRBL THEHTL
=&, )
WOTEDENT—IO—KRENEREITHET
AEERHYET.

(Wt F LY :2.0~3.0Nom { 0.2~0.3 kgf-m 1)

(N z77Rt—8toHICary 2 &EHELTSE
é L\O

@) A1 al—2FRFITTLIEELY,
(K11, ®12)

HHDHT B,

FEX

1. AART—%&2 34V FR—XIZHTH S,
2. R—RNV FTRART—EDaM Y b R—R%E

9

4. 7L—rIvyx M6

D# E#
B 11
10

12?

13 @

INO)

L <

0. 4222 L—% 7"
12. )L~ M6-15 %ﬁé e 3
13. 2FY2T Ty N6 < > 14

70019-AS111_3-1.02



@ [1.-Q)] THESLE=z¢ 4K—

LTS, (B7. ®13)

AAF) D4 REZBALEDBIZI T I4IIL 2 ZEEHKEL, 245y TTEE

/<'7—7 O—&{&ED
—y JILER

gﬁgj_m @

—295v7 ¢ 6

IR —7A—KIE

¢ 6 R—RIFFEHLERIICYI>THEAL TS,

IF7T740L% ¢ 47/R—R (#HIE)
—R9507 ¢ 6

® 4h—

A (#1E)

| 13

(1) TF7 742 ENRT—O—KED=Zy TILE %
@ 6R—RTHEHFLTLIZELY,
(B7. ®13)

(M pdhR—R, 6 Rh—REZASYITTEELT

KESW, FOBRER—IANBREWNLSIZLT

O -1AN
A2 Ny TUDIAFRIFF (—) [TH5r—TILEA—=F

JLERFIFTL &L,

|l§l 14
BT #R T R DHERR
IV URBIRIDHER IV URBBROESR
ERIER B EERIER TER

N T IR—RZEDEREHEE > TLELD BEM D T T RAMNTE LA

NYTYDIAFRFEFICTr—TILE—ZFI
NERIZRMA TN TNSD

BLIEEMALEITVWRL—XRIZZIVODY
EIEEAS EAS B

R—RNY EHAEEICHE > TS

BRIZESFHEELLD

ALk -y FEORHENIFZ LA

74 RS T RECRE GO A

R = BEAMDE&EEFHL TGN

IVOUREEIEL, RILEDBATLELD
(B ERTERDFET 1T HESR

70019-AS111_3-1.02



i - 2
RE(EER L TV BIC, BEEEGT IRICEIBTHERBRET > TS,
OZEHEFEILFSAN—DEETT., BTEBELTLLEELY,
Q@1 —TZaTFI/LICREINTLAEELUNIEMEZRITIKEBE L TZEL,
@OR—/N\—NT—TJO—T 4 LA —DHREZHIFT 51D, T4 I 2 —DORMIITEHMIZIT > TS,
(XD EZ) 6,000 ~ 10,000km =716 4 A~124A
BL. FAAZRUVEBREICEYESENELZY FTOTENESICE>TIXRHDORBELTTHLET,
T ILE—IERIFEY TT,
W RA—N—NRJ—7J0— ¢150XFHIAILE—
OHEZDNBERIISFHCES TR ICHAET . HTFEMEFITKBEL TS,
OETH. BE - BER - RHEOEREAH > IGAICIK. A—H—I 217> THBL TS,
OAREREZEONDEIL. DTROA—FT—DF=HIZEIRRAZEEEL S,
OAREFZZHENSINTIRICIE., RTEMEFITRBEL T,

FT79—H—ERICDNT
AELICEAT 2BV EDLEX. EFEEFFESELORTGEEETERVEDLELCESLY,
REDRHABIX. PEELICEFIT LI EAHYFEITOTHONLOHITTELESLY,

A IvF-r— IR
T418-0192 FEIEEL=mtIL7181
http://www.hks-power.co.jp/

BMWTIR S - endl
Unauthorized reproduction is strictly prohibited.

9 70019-AS111_3-1.02



70019-AS111_3-1.02



e supeER POWER FLOW

NAME OF PRODUCT | Super Power Flow Intake Kit
PART NUMBER 70017-AS111
APPLICATION SUZUKI SWIFT Sport CBA-ZC33S

ENGINE K14C
YEAR 2017/9 -2020/4
REMARKS

Published in September, 2020 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/N\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.
- Reference the factory service manual for the vehicle when removing factory parts.
- Be careful when handling this product; avoid dropping or subjecting it to excessive impacts. Failure to do so may
result in product damage or improper installation.
- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.
- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
- Replace the filter element at regular intervals:
(Recommended) Replace every 6,000~10,000km/4,000-6,400miles or every 6~12 months.
Replacement filter elements are sold separately.
Do not wash the filter elements as the filtration properties will be degraded.
- However, there are certain conditions where, depending on dirt buildup, the filter may need to be replaced earlier
than the above recommended intervals.

1 70019-AS111_3-1.02



- If the vehicle and the product are not maintained properly as mentioned above, the product may not perform
properly and the airflow meter sensor may not be able to detect the intake air volume accurately; it can lead to
engine damage or bad conditions.

ADVICE:
@ This product was designed based on and for the factory vehicle; however, additional fuel settings may be
necessary depending on vehicle application.
PARTS LIST

No Description QT Image Remarks | |No Description QT Image Remarks | |No Description QT Image Remarks

! 150 gy .
1| FilterAssy |1 @ -50mm 9| HoseClamp [ 1| (C_p | #36 [|17| Orifice 1 Q)‘

Airflow

6mm

2 Adapter 1 @D 10| Insulator |1 g 18 Hose 1 /z )) ~

Pipe = L=400
3| AirGuide |1 @ 1 Bolt 1 % M6-30 | |19| Hose Clamp | 2 @ 6mm
4| JointHose |1 @ 6L0:r2r5n 12 Bolt 4 % M6-15 | |20 Screw 2 % M4-10

Spring @ ) _
5 [Bracket No. 1 13 Washer 5 M6 211 TieWrap |5 / L=150
6 |Bracket No. 2 14| Flat Washer | 6 @ M6 22 Instruction 1
7 Manual
Universal O @)
1 Bracket 2 < 60mm | |15 Flange Nut | 3 f’/ M6 23
8 | Hose Clamp | 2 f“‘, #40 | |16] AirFilter |1 cﬂ? 24
12

70019-AS111_3-1.02




INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s
battery.

(2) Remove the engine cover. (Dia. 1)

(3) Remove the 4mm hose from the air cleaner upper
case. (Dia. 2)

(4) Disconnect the airflow meter sensor connector.
(Dia. 2)

(5) Loosen the hose clamp and remove the air cleaner
upper case. (Dia. 2)

(6) Remove 2 bolts to remove the air element and the
air cleaner lower case. (Dia. 3)

(7) Remove the hose clamp from section A. (Dia. 3)

(8) Remove the airflow meter sensor from the air
cleaner upper case. (Dia. 2)

13

Engine Cover

|Dia.1

Airflow Meter
Sensor

Air Cleaner /

Lower Case

Air Cleaner Upper Case

4mm Hose

|Dia.2

Air Cleaner / \

Lower Case

_____— AirElement

Bolt |Dia. 3

70019-AS111_3-1.02



2. INSTALLING THE KIT

(1) Temporarily install the universal bracket onto the
factory hose using the hose clamp #40. (Dia. 4, 7)

____—— Universal Bracket

Hose Clamp #40 —

|Dia.4

(2) Assemble the components as illustrated in Diagram 5. Ensure that the factory airflow meter sensor’s facto-
ry O-Ring is seated correctly, while making sure it does not get pinched in the airflow adapter pipe. Tighten
with the supplied M4 screws. Do not over-tighten. Tightening torque: 2.0~3.0 N-m (0.2~0.3 kgf-m). (Dia. 5, 7)

Airflow Meter Sensor  joint Hose 60mm

Air Guide Filter Assy

Joint Hose (Factory) ﬂ
I I \ [ * 1 /
e e 8 /8
> N ' =
L / " eS|

Hose Clamp #40 Airflow Adapter Pipe
Hose Clamp (Factory) Hose Clamp #40 Hose Clamp #36
| Dia. b
/\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor,
the filter assy, the air guide, and airflow adapter pipe correctly.

Mount the filter assy, the air guide and the airflow adapter pipe with no gaps.

Airflow Meter Sensor

" . [ Air Guide Mounting | [ Airflow Meter Sensor Mounting

Air Guide
Adapter D | A}gled ‘G\a‘p' A&gled ‘G\a‘p'
apter Do not leave Filter Assy P N N N N

Pipe  gaps here.

14 70019-AS111_3-1.02



(3) Loosen the factory bolt of

section B, and temporal-

ity install the bracket No. 1. (Dia. 6, 7)

(4) Temporarily assemble the

kit parts. (Dia. 6, 7)

|Dia.6

1. Filter Assy

2. Airflow Adapter Pipe
3. Air Guide

4. Joint Hose 60mm
5. Bracket No. 1

. Bracket No. 2

. Universal Bracket
.Hose Clamp #40
.Hose Clamp #36
11. Bolt M6-30

12. Bolt M6-15

6
7
8
9

13. Spring Washer M6

14. Flat Washer M6

15. Flange Nut M6

20. Screw M4
G-1. Airflow sensor (Factory)
G-2. Joint Hose (Factory)
G-3. Hose clamp (Factory)
G-4. Bolt (Factory/section B)

Check the direction of the air gyide.

|Dia.7

15

70019-AS111_3-1.02



(5) Temporality install the bracket No. 2 to section C
(Dia. 7, 8)

(6) Position the assembly to the vehicle, avoiding
unnecessary contact with other parts of the vehi-
cle. Once the position is determined, secure the
assembly to the vehicle using the supplied hose
clamps and bolts. Do not over-tighten the clamps
and bolts. (Dia. 10)

ADVICE:

Use of proper tools can help avoid over-tightening of
the hose clamps. Screw drivers are recommended. Do
not use boxed wrenches since they tend to tighten with
more force. If over-tightened, the filter assy may bend
or become damaged.

(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

(7) Reconnect the airflow meter sensor connector.

(8) Install the insulator. (Dia. 11, 12)

|Dia.8

1. Position Universal Bracket onto Joint Hose as shown.
2. Slip Hose Clamp over the bracket and onto

the hose.Tighten the clamp.

Completed

|Dia.9

Dia. 10

O

E
Dia. 11

70019-AS111_3-1.02



10

2 g

13 @
O]

< .
10. Insulator
D e 13
12. Bolt M6-15 > 14
13. Spring Washer M6 S
& &

14. Flat Washer M6

Dia. 12

(9) Insert the orifice to the factory 4mm hose,and connect the air filter. Secure with the tie wrap. (Dia. 7, 13)

Hose Fitting o
of the Filter Assy 6mm Hose Air Filter 4mm Hose (Factory)
(T
[ ( /
= :
= I | W
2 )
:>< Hose Clamp 6mm Hose Clamp 6mm Orifice
? Tie Wrap
Q . Orifice
R Cut the 6mm hose to the appropriate length.
Filter Assy

4mm Hose (Factory) [pis 13

(10) Connect the air filter and the 6mm hose fitting of
the filter assy with the 6mm hose. (Dia.7, 13)

(11) Secure hoses with tie wraps. Make sure not to
collapse hoses.

(12) Reconnect the negative terminal to the vehicle’s
battery.

Dia. 14

17 70019-AS111_3-1.02



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.
(1) Check the following before starting the engine:
e Make sure pipes and hoses are routed and connected correctly.
e Make sure hose clamps are tightened.
e Make sure the negative cable terminal is securely connected to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly when revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no idling issues.
e Make sure there are no loose bolts once the engine is turned off (re-tighten if necessary).

MAINTENANCE

Maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult with a professional.

- In order to maintain the performance of the kit, routine filter element replacement is necessary. Recommended
replacement intervals are every 6,000~10,000km/4,000-6,400miles or every 6~12 months. However, there are
certain conditions where, depending on dirt buildup, the filter element may need to be replaced earlier than the
above recommended intervals. Replacement filter elements are sold separately.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, scent, or vibration from the vehicle while driving, reference the vehicle’s
Service Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, it is recommended to consult with a professional.

HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

WIS - snE
Unauthorized reproduction is strictly prohibited.

18 70019-AS111_3-1.02



